Section 8
The Human or Built Environment

This section presents the human or built environment potentially affected by the 2010 Water
Management Plan (WMP) Update within the Coachella Valley study area. Elements discussed
are population/housing/employment, land use, agriculture and forest resources, consistency with
regional planning, public services and utilities, energy resources and conservation, and Indian
Trust Assets. See also Section 8 of the 2002 Program Environmental Impact Report (PEIR) for
the Coachella Valley Water Management Plan and State Water Project Entitlement Transfer
(MWH, 2002).

8.1 POPULATION, HOUSING AND EMPLOYMENT — REGIONAL PLANNING
8.1.1 Environmental Setting

Section 8.2 of the 2002 PEIR discussed population, housing and employment based on adopted
[...]
found to be potentially significant—Ilocation of facilities near schools, fire stations or police
stations that could significantly impede school access or emergency response. Mitigation
adopted for these potential impacts consisted of notification of schools and emergency service
providers of construction locations and durations, and notification of utilities prior to pipeline
construction in public roadways. The impacts were found to be less than significant with
mitigation.

These utilities and services have been revisited for the present SPEIR.
8.4.1 Setting

8411 Public Services and Utilities

Public services and utilities discussed are police and fire protection, schools, solid waste, and
parks, telephone, electricity and natural gas, as well as water and wastewater management and
stormwater.

Page 8-24 COACHELLA VALLEY WMP 2010 UPDATE
July 2011 DRAFT SUBSEQUENT PROGRAM EIR



Section 8 — Human or Built Environment

Police

The Riverside County Sheriff’s Department provides police protection for the unincorporated
portions of the County. With the exceptions of Indio, Palm Springs, and Cathedral City, which
have their own police departments, the Sheriff’s Department also serves the incorporated cities in
the Coachella Valley.

Fire

The Riverside County Fire Department, under contract with the Department of Forestry, provides
fire protection for all the communities within the Coachella Valley except Palm Springs, Indio
and Cathedral City. There are 21 fire stations within the Coachella Valley study area.

Schools

There are three principal school districts in the Coachella Valley: Palm Springs Unified School
District (PSUSD), Desert Sands Unified School District (DSUSD) and Coachella Valley Unified
School District (CVUSD). There are 24 schools operated under PSUSD (PSUSD, 2007), 34
under DSUSD (DSUSD, 2009), and 21 under CVUSD (CVUSD, 2011). PSUSD covers Desert
Hot Springs, Palm Springs, Cathedral City, and part of Rancho Mirage. DSUSD has jurisdiction
over Indian Wells, Bermuda Dunes, Palm Desert, and parts of Indio and La Quinta. School
services in Coachella, Thermal, Mecca, Oasis and part of Indio are provided by CVUSD.

Solid Waste

Within the Coachella Valley, the Riverside County Waste Management Department (RCWMD)
operated two Class Il landfills (which accept only non-hazardous municipal solid waste) and
two TSs. Mecca Il landfill in Mecca is open two Saturdays per year in April and October, and
the Oasis landfill in Oasis is open on Wednesdays and Saturdays year round. These landfills
serve the communities of Thermal, North Shore, Mecca, and Oasis (RCWMD, 2010).

There are two privately operated transfer stations (TS) open to the public. Edom Hill TS, open
six days per week, is located in Cathedral City near Edom Hill Road and serves the cities of
Palm Springs, Cathedral City, Rancho Mirage, Palm Desert and Desert Hot Springs, and the
unincorporated communities of Thousand Palms, Whitewater, Garnet, and North Palm Springs.
The Coachella TS in the City of Coachella, open six days per week, serves the East Valley.
Individual capacities are no longer available on line for these facilities. However, the
Department indicates that it ensures that Riverside County has a minimum of 15 years of
capacity, at any time, for future landfill disposal (RCWMD, 2010).

Telephone

Verizon services all customers within the study area. Telephone lines are located throughout the
study area and service is provided on a demand basis. Cell phone service is available from
Verizon, Sprint, SBC, MCI and AT&T.

COACHELLA VALLEY WMP 2010 UPDATE Page 8-25
DRAFT SUBSEQUENT PROGRAM EIR July 2011



Section 8 — Human or Built Environment

Natural Gas

Natural gas service is provided to the study area by the Southern California Gas Company
(SCGC), a division of Sempra Energy. Additional information on natural gas is provided in
Section 8.5 on energy resources.

Electricity

Imperial Irrigation District (11D) provides electricity to the eastern portion of the Coachella
Valley; the balance of the study is served by Southern California Edison (SCE). Additional
information on electricity sources and uses for the Proposed Project is provided in Section 8.5 on
energy resources.

8.4.1.2  Wastewater and Recycled Water

Agencies that provide sewer service and wastewater treatment within the Coachella Valley are:
CVWD (four plants within the Proposed Project area), the City of Coachella (Coachella Sanitary
District, one plant), the City of Palm Springs (one plant), Valley Sanitary District (VSD) (one
plant), and Desert Water Agency (DWA) (one tertiary plant for further treatment of Palm
Springs wastewater before reuse), as shown in Table 8-3. Some isolated farmhouses in the East
Valley have septic tanks, as do portions of La Quinta, Rancho Mirage, Cathedral City and
scattered properties in the Coachella Valley. The tribal-owned casinos are sewered, but the
reservation communities currently are served by septic systems. The individual wastewater
plants are described below. Table 8-4 shows existing and projected wastewater flows.

Table 8-3
Summary of Wastewater Treatment Plants in the Study Area

Agency Treatment Plant Plant Capacity (mgd)

CvwWD

Bombay Beach WRP-1 0.15

North Shore WRP-2 0.033

Thermal WRP-4 7.0

Indio Hills WRP-7 5.0

Palm Desert Country Club WRP-9 0.40

City of Palm Desert WRP-10 18 (existing), 22-24 (eventual expansion)

City of Coachella/Coachella

Sanitary District CSD) WWTP 4.5

City of Palm Springs WWTP 10.9 (existing), 16.9 (planned expansion)
. 5.0 (tertiary treatment for Palm Springs

DWA Water Reclamation Plant WRP WWTP secondary effluent)

VSD WWTP in Indio 11

Total 62

WRP = Water Reclamation Plant; WWTP = Wastewater Treatment Plant; DWA = Desert Water Agency

Page 8-26 COACHELLA VALLEY WMP 2010 UPDATE
July 2011 DRAFT SUBSEQUENT PROGRAM EIR



Section 8 — Human or Built Environment

Existing and Projected Total Wastewater Flows in the Coachella Valley (AFY)

Table 8-4

Wastewater
Treatment Plant 2005 2010 2015 2020 2025 2030 2035 2040 2045
Palm Springs WWTP 7,272 8,060 8,580 9,218 9,910 10,717 11,615 12,513 13,410
Coachella SD WWTP 2,412 3,509 4,614 5,800 6,955 8,118 9,350 10,583 11,815
VSD WWTP 6,172 6,969 7,825 8,398 8,898 9,519 10,103 10,687 11,271
CVWD WRP-10 12,290 13,106 14,049 15,043 15,912 16,461 16,870 17,279 17,688
CVWD WRP-4 5,055 6,162 8,148 11,783 16,783 20,597 25,237 29,877 34,517
CVWD WRP-7 2,411 3,264 3,946 5,403 5,882 6,758 7,569 8,379 9,189
CVWD WRP-9 335 335 335 335 335 335 335 335 335
Total 35,947 36,322 41,406 47,499 55,981 64,675 72,506 81,079 89,652
1  Actual plant flows for the year 2005 and 2010; subsequent year flows are projected.
COACHELLA VALLEY WMP 2010 UPDATE Page 8-27
DRAFT SUBSEQUENT PROGRAM EIR July 2011




Section 8 — Human or Built Environment

WRP-1 Bombay Beach

CVWD Water Reclamation Plant No. 1 (WRP-1) serves the community of Bombay Beach
(population 366 in the 200 census) on the shore of the Salton Sea in Imperial County. WRP-1
has a capacity of 0.15 million gallons per day (mgd); present flow (2010) is about 0.27 mgd.
The plant consists of two mechanically-aerated concrete-lined oxidation basins, two unlined
stabilization basins and six evaporation-infiltration basins. Currently, disposal of all of the
effluent from this facility is by evaporation-infiltration. CVWD has no plans to recycle effluent
from this facility. No changes are proposed to this facility in the 2010 WMP Update.

WRP-2

CVWD WRP-2 has a capacity of 0.033 mgd; present flow (2010) is about 0.018 mgd. WRP-2
serves the North Shore resort community, located northeast of SR-111 near the north shore of the
Salton Sea in Riverside County. WRP-2 has two types of treatment facilities: an activated
sludge treatment plant capable of providing secondary treatment to a maximum of 0.018 mgd,
and an oxidation treatment basin having a design treatment capacity of 33,000 gallons per day
(gpd). The oxidation treatment basin is mechanically aerated and is lined with a single synthetic
liner. The activated sludge treatment plant is used only when the maximum daily flow exceeds
33,000 gpd, otherwise the oxidation basin is used for treatment. WRP-2 is currently discharging
an average of 18,000 gpd of treated secondary effluent into four evaporation-infiltration basins
for final disposal. CVWD has no plans to recycle effluent from this facility. No changes are
proposed to this facility in the 2010 WMP Update.

WRP-4

CVWD’s WRP-4 is a 9.9 mgd capacity treatment facility located in Thermal adjacent to the
Coachella Valley Stormwater Channel (CVSC). WRP-4 provides secondary treatment consisting
of pre-aeration ponds, aeration lagoons, polishing ponds, and disinfection. The treated effluent is
discharged to the CVSC pursuant to a National Pollution Discharge Elimination System
(NPDES) permit. The annual average flow to the facility is approximately 4.75 mgd (5,325 acre-
feet per year [AFY]).

WRP-7

WRP-7 is located in north Indio on Avenue 38 at Madison Street. The plant is a 5.0 mgd
secondary treatment facility with a current tertiary treatment capacity of 2.5 mgd. The tertiary
treated wastewater is used for irrigation of golf courses in the Sun City area. The average annual
flow is currently 2.11 mgd (2,365 AFY). The plant consists of aeration basins, circular clarifiers,
and polishing ponds. Recycled water not used for irrigation is percolated at on-site and off-site
ponds. A plant expansion is currently under design that will increase the plant capacity to 7.5
mgd. CVWD has prepared a separate CEQA document for this project.

Page 8-28 COACHELLA VALLEY WMP 2010 UPDATE
July 2011 DRAFT SUBSEQUENT PROGRAM EIR



Section 8 — Human or Built Environment

WRP-9

WRP-9 is located at 77-400 Fred Waring Drive in Palm Desert. Flows previously treated at this
plant may be redirected to WRP-10 in the future. WRP-9 has a capacity of 0.4 mgd and treats
approximately 0.33 mgd of wastewater from the residential development surrounding the Palm
Desert Country Club.

The WRP consists of the following treatment units: a grit chamber, aeration tanks, secondary
clarifiers, chlorine contact chamber, aerobic digester and two infiltration basins. One basin is
lined for storage of treated wastewater. Raw wastewater in excess of the design capacity does
enter this facility during peak flows. However, this excess influent is pumped to WRP-10.

Secondary effluent from WRP-9 is mixed with well water and used to irrigate the Palm Desert
Country Club golf course.

WRP-10

WRP-10, located in Palm Desert, consists of activated sludge treatment, a tertiary wastewater
treatment plant (WWTP), a lined holding basin, 6 storage basins, and 21 infiltration basins. The
combined secondary wastewater treatment design capacity of the WRP is 18 mgd. WRP-10
treats an annual average daily flow of 10.8 mgd from the activated sludge plant. Just less than 60
percent of this plant’s effluent receives tertiary treatment for reuse and is delivered to customers
through an existing recycled water distribution system. The remaining secondary effluent is
piped to a holding basin and/or the 6 storage basins, and then to the 21 infiltration basins for final
disposal.

Most secondary effluent receives tertiary treatment and is used for irrigation of local golf
courses. Since 2009, CVWD has blended tertiary effluent with Coachella Canal water provided
by the Mid-Valley Pipeline (MVP) for distribution to golf courses. CVWD plans to expand the
non-potable water delivery system, for which a

Palm Springs WWTP and Desert Water Agency Water Reclamation Facility

The City of Palm Springs provides wastewater collection and treatment service within its city
limits. The City of Palm Springs operates the Palm Springs WWTP, which has a capacity of
10.9 mgd and produces primary- and secondary-treated effluent. Palm Springs percolates
secondary treated water at the WWTP.

DWA provides tertiary treatment to effluent from the Palm Springs WWTP at the DWA Water
Reclamation Plant and delivers recycled water to golf courses and parks in the Palm Springs
area. DWA is responsible for providing wastewater service within portions of Cathedral City
and unincorporated Riverside County within its Service Area.

Valley Sanitary District WWTP

The VSD owns and operates an 11 mgd capacity wastewater treatment facility that serves most
of the City of Indio. The wastewater treatment system consists of preliminary, primary and

COACHELLA VALLEY WMP 2010 UPDATE Page 8-29
DRAFT SUBSEQUENT PROGRAM EIR July 2011



Section 8 — Human or Built Environment

secondary treatment processes. Secondary treatment is provided by three process trains —
activated sludge (7.5 mgd), oxidation ponds (2.5 mgd) and wetlands treatment (1 mgd). Effluent
from the oxidation ponds and the wetlands either is routed to pasture irrigation or blended with
activated sludge effluent, disinfected, dechlorinated and discharged to the CVSC. VSD plans to
increase the capacity of the activated sludge process to 10 mgd through the addition of aeration
basins and secondary clarifiers. This will increase the total plant capacity to 13.5 mgd or
17.2 mgd, depending on the units constructed (Regional Board, 2006).

Growth within the VSD service is projected to increase the flow to the plant to about 11,300
AFY by 2045. The City of Indio’s Water Resources Development Plan indicates that the City
intends to use as much recycled water as is practical to meet future demands in its service area
(Indio Water Authority [IWA], 2008).

Coachella Sanitary District WWTP

The City of Coachella, through its Coachella Sanitary District (CSD), owns and operates a
4.5 mgd secondary treatment wastewater facility. The City analyzed the costs-benefits of
upgrading the wastewater treatment facility to tertiary treatment to determine its feasibility. The
study includes the identification of potential uses for recycled water (Coachella, 2008). The City
does not have infrastructure in place to recycle water. If the treatment system upgrade feasibility
study produces a favorable result and tertiary treatment is added to the facility, additional
recycling would be possible. Separate, non-potable water systems for outdoor irrigation are
required with approval of many larger developments.

Recycled Water Use

Recycled water is a significant potential local water source that can be used to help reduce
overdraft. Wastewater that has been highly treated and disinfected can be reused for landscape
irrigation and other purposes; however, treated wastewater is not suitable for direct potable use.
Recycled wastewater has historically been used for irrigation of golf courses and municipal
landscaping in the Coachella Valley. In addition, fish farm effluent is available in localized
areas of the East Valley and is recycled for reuse. Based on file data from CVWD and DWA
(2009), recycled water usage in the West Valley is approximately 11,700 AFY (7,500 AFY
CVWD usage, 4,200 AFY DWA usage). Recycled water usage in the East Valley is
approximately 700 AFY and is mainly for agricultural irrigation, duck clubs and fish farms.

As stated above, CVWD operates six WRPs. Three of these (WRP-7, WRP-9 and WRP-10)
generate recycled water for irrigation of golf courses and large landscaped areas. WRP-4
became operational in 1986 and serves communities from La Quinta to Mecca. WRP-4 effluent
is not currently recycled; however, it will be recycled in the future when the demand for recycled
water develops and tertiary treatment is constructed.

The DWA WRP provides tertiary treatment to effluent from the Palm Springs WWTP and
delivers recycled water to golf courses and parks in the Palm Springs area. There is also
potential for obtaining recycled water from the reclamation plants operated by the City of
Coachella and VSD.

Page 8-30 COACHELLA VALLEY WMP 2010 UPDATE
July 2011 DRAFT SUBSEQUENT PROGRAM EIR



Section 8 — Human or Built Environment

8.4.1.3 Domestic Water

The water users in the Coachella Valley receive water service from six water agencies. The
service area boundaries of Valley water purveyors along with city boundaries are presented in